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Parts List

Item No. Description Qty Item No. Description Qty

1.1 Weight Stack Frame 1 15 Cable  2 1

1.2 Guid Rod 2 16 Seat Pad 1

1.3 Rubber Sleeve 2 17 Back Pad 1

1.4 Foot Cover 2 18 Torsional Spring 1

1.7 Top Plate 1 19 Plug RT50×100 4

1.7 Selector Pin W/Coil 1 20 Plastic Tube Guide 2

1.8 Weight Rubber Bumper 2 21 Foot Cover 2

1.9 4.5" Pulley 2 22 Rubber Bumper 2

1.10 4.5" Pulley Cover 2 23 Grip 2

1.11 3.5" Pulley 4 24 Aluminium Cap φ32.5×φ26×19 2

1.12 Front Shroud 1 25 Aluminum Ring φ90×φ26.2×5 2

1.13 Rear Shroud 1 26 4.5" Pulley Cover 2

1.14 Top Shroud 1 27 4.5" Pulley 2

1.15 Shroud Clip 8 28 Aluminum End Cap φ60×φ10.5×10.9 2

1.17 Shroud Sticker 4 29 Bearing 6005-2Z 4

1.18 Board 2 30 Hex Head Bolt  M10×130 4

1.20 Hex Head Bolt M10×50 5 31 Hex Head Bolt  M10×90 2

1.21 Socket Head Cap Screw M10×50 1 32 Hex Head Bolt  M10×75 1

1.22 Socket Head Cap Screw M8×25 2 33 Hex Head Bolt  M10×70 2

1.23 Cross Recessed Pan Head Screw M5×15 20 34 Hex Head Bolt  M10×30 10

1.29 Nylon Lock Nut  M10 6 35 Hex Head Bolt  M10×20 2

1.31 Flat Washer φ10×φ5.3×1 4 36 Socket Head Cap Screw  M10×50 2

1.32 Flat Washer φ11×φ20×2 10 37 Socket Head Cap Screw  M8×45 1

1.35 Flat Washer φ9×φ16×1.6 2 38 Socket Head Cap Screw  M4×15 2

1.36 Spring Washer 2 39 Button Head Cap Screw  M8×45 1

1.46 Rubber Plug φ18.5×φ15×12 2 40 Button Head Cap Screw  M8×20 2

1.47 Reed Nut M5 4 41 Button Head Cap Screw  M6×12 2

2 Seat Frame 1 42 Flat Head Cap Screw M10×25 2

3 Right  Arm Frame 1 43 Socket Set Screw M5×3 4

4 Left  Arm Frame 1 44 Nylon Lock Nut  M10 10

5 Bottom Cross Brace 1 45 Nylon Lock Nut  M8 1

6 Top Cross Brace 1 46 Hex Nut M6 2

7 Adjustable Support Seat Frame 1 47 Flat Washer φ11×φ20×2 31

8 Strengthening Plate 1 48 Flat Washer φ9×φ16×1.6 4

9 Spacer Ring 2 49 Spring Washer φ10 2

10 Adjusting The Handle 1 50 Flat Head Cap Screw M6×16 2

11 Arm Pad 2 51 Socket Set Screw M6×16 2

13 Rubber Bumper 2 52 1

14 Cable  1 1
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Exploded View
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STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty

1.1 Weight Stack Frame 1 31 Hex Head Bolt  M10×90 2

2 Seat Frame 1 34 Hex Head Bolt  M10×30 2

5 Bottom Cross Brace 1 44 Nylon Lock Nut  M10 6

6 Top Cross Brace 1 47 Flat Washer φ11×φ20×2 14

30 Hex Head Bolt  M10×130 4 49 Spring Washer φ10 2
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STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty

3 Right  Arm Frame 1 35 Hex Head Bolt  M10×20 2

4 Left  Arm Frame 1 44 Nylon Lock Nut  M10 2

8 Strengthening Plate 1 47 Flat Washer φ11×φ20×2 6

33 Hex Head Bolt  M10×70 2

33

47 35
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STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Weight Plate 15PCS

Elevated Rack

80KG 

Item No. Description Qty Item No. Description Qty

1.18 Board 1 14 Cable  1 1

1.7 Selector Pin W/Coil 1 15 Cable  2 1

1.7 14

15

Weight Plate

1.18
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STEP 4
Note：Wrench Tighten Screws.

Item No. Description Qty Item No. Description Qty

1.12 Front Shroud 1 17 Back Pad 1

1.14 Top Shroud 1 32 Hex Head Bolt  M10×75 1

11 Arm Pad 2 34 Hex Head Bolt  M10×30 8

16 Seat Pad 1 47 Flat Washer φ11×φ20×2 9

1.12

1.14
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